
Patient package insert in accordance with the 
Pharmacist’s Regulations (Preparations) – 1986

Ages 2 to 6 years old: This medication is sold with a
                                    doctor’s prescription only.
Age 6 or older: This medication is sold without a
                           doctor’s prescription.

Alcinal Syrup
Composition: Each 5 ml contains:
Dextromethorphan Hydrobromide 7.88 mg
Chlorpheniramine Maleate 1.00 mg
Guaiphenesin 105.00 mg
For a list of the inactive ingredients in this 
preparation see Section 6 – “Additional 
information”.
Read this leaflet carefully in its entirety before 
using this medication. This leaflet contains 
concise information about the medication. If 
you have further questions, refer to a doctor or 
pharmacist.
This medication is not intended for administration 
to children and infants under the age of two. For 
children under the age of 6: administration of this 
medication requires a doctor’s prescription.
You must use the medication properly. If you 
need further information, consult a pharmacist.
Consult a doctor if the disease symptoms 
worsen or do not improve after 7 days.
1. What is this medication intended for?
This medication is intended for the 
alleviation of coughing and nasal 
congestion associated with colds.
Therapeutic group:
Dextromethorphan – cough suppressant,
Chlorpheniramine – antihistamine,
Guaiphenesin – expectorant.
2. Before using this medication
Do not take this medication if:

 You are sensitive (allergic) to the active 
ingredients or to any of the other ingredients 
included in the medication.

 You are sensitive to antihistamines. Symptoms 
include: a rash, difficulty breathing, and swelling 
of the lips or face.

 Do not use for infants under the age of two.
 You are currently taking medication that 
belongs to the group of MAO inhibitors, such as 
antidepressants or medications for the treatment 
of Parkinson’s disease, and for two weeks 
after completing treatment with medications 
belonging to this group.

 Do not use during an asthma attack.
Consult a doctor before beginning 
treatment if:
 You are pregnant or breastfeeding.
 You are suffering, or have suffered in the past, 
from impaired function of the respiratory system 
[e.g. asthma, bronchitis, or bronchial dilation 
(bronchiectasis)].

 You are suffering, or have suffered in the past, 
from impaired function of the heart and/or vascular 
system.

 You are suffering, or have suffered in the past, from 
impaired function of the eyes (e.g. glaucoma).

 You are suffering, or have suffered in the past, from 
impaired function of the liver.

 You are suffering, or have suffered in the past, 
from impaired function of the kidneys / urinary 
tract (difficulty urinating), digestive system (e.g. an 
ulcer), or intestinal blockage.

 You are suffering, or have suffered in the past, from 
impaired function of the thyroid gland.

 You are suffering, or have suffered in the past, 
from impaired function of the blood system, e.g. 
coagulation.

 You are suffering, or have suffered in the past, from 
impaired function of the prostate gland.

 You suffer from diabetes.
 You suffer from high blood pressure.
 You suffer from the rare blood disease called 
porphyria (a genetic disease).

 You suffer from epilepsy.
 If the cough is accompanied by fever, itching, or 
headache.

 You are suffering from a prolonged or chronic 
cough, accompanied by conditions such as: 
smoking, asthma, chronic bronchitis, pulmonary 
emphysema; or if the cough is accompanied by 
excessive production of sputum.

Special warnings regarding the use of this 
medication:
 Do not use this medicine frequently or for a 
prolonged period of time without consulting a 
doctor.

 If you are sensitive to any food or medications, 
you must inform the doctor before taking this 
medication.

 If you are about to undergo surgery (including 
dental surgery) or any other procedure involving 
anesthesia, the use of this medication should be 
reported to the anesthesiologist.

 Inform the doctor if you are about to undergo any 
allergy skin tests or a test for hydroxyzine, amylase 
or prolactin, since treatment with this medication 
may affect the results.

 The elderly must be under medical supervision in 
light of the fact that they are more sensitive to the 
side effects.

 If you are taking, or have recently taken 
another medication, including non-prescription 
medications or food supplements, inform the 
doctor or pharmacist. It is especially important to 
inform the doctor or pharmacist if you are taking 
the following medications:
 Medications that affect the central nervous system, 
[e.g. sedatives, sleep medications, Parkinson’s 
medications, anti-epileptics (e.g. phenytoin)].

 Antidepressants.
 Other cough or cold medications.
 Anticholinergic drugs or drugs with anticholinergic 
activity (e.g. stomach antispasmodics).

 Antidepressants that belong to the group of MAO 
inhibitors. If you are taking a medication that 
belongs to this group, do not use Alcinal New 
Syrup. You may use this syrup two weeks after 
completing treatment with a medication from this 
group.

 Strong painkillers, such as narcotic analgesics, 
e.g. codeine.

 A different antihistamine.
 Asthma medications.
 Medications used to treat mental illness.
 Atropine.

Use of this medication and food:
This medication should be taken during a meal, with 
water or milk. 

Do not drink wine or other alcoholic beverages while 
under treatment with this medication.
Pregnancy and breastfeeding:
Do not take this medication if you are pregnant or 
breastfeeding.
Use of this medication and driving:
Use of this medication may impair alertness and 
cause drowsiness; therefore, caution should be 
exercised while driving a car, when operating 
dangerous machinery, and during any other 
activity that requires alertness. Children should be 
cautioned against engaging in activities such as 
riding bicycles, playing near roads, and the like.
Important information about some of this 
medication’s ingredients:
This medication contains preservatives:
methylparaben (5 mg) and propylparaben (1 
mg), which may cause allergic reactions (delayed 
reactions are possible).
This medication contains a small quantity of alcohol 
(ethanol). Each 5 ml contains 20 mg alcohol (the 
total amount in 115 ml is 460 mg alcohol at a 
concentration of 0.48%).
In addition, each 5 ml contains: 2,300 mg sucrose 
and 120 mg sodium. If you have been told by your 
doctor to avoid consuming salt or alcohol, or that you 
have an intolerance to certain sugars, consult your 
doctor before taking this medication.
3. How to use this medication:
Check with the doctor or with the pharmacist if you 
are unsure.
This medicine is not intended for administration 
to children and infants under the age of two. 
For children aged 2 to 6, administration of this 
medication requires a doctor’s prescription.
For children aged 6 or older, the medication will 
be sold without a doctor’s prescription and will 
be dispensed by the pharmacist alone.
Recommended dosage unless otherwise 
prescribed by a doctor:
Children aged 2-6 years: according to doctor’s 
prescription only.
Children aged 6-12 years: 5-10 ml, 3-4 times a day.
Adults and children over the age of 12: 10-20 ml, 
3-4 times a day.
Do not exceed the recommended dosage.
If there is no improvement in your condition 
within 7 days, consult a doctor. 
If you forget to take this medication at the 
required time, do not take a double dose. Take the 
next dose at the usual time and consult a doctor. 
Take the medicine during a meal with water or milk.
Care must be taken to measure the dose using 
the measuring cup provided in the package.
If you have accidentally taken an overdose, or if a 
child has accidentally swallowed the medication, 
refer immediately to a doctor or a hospital emergency 
room and bring the medication package with you.
Do not take medications in the dark! Check the label 
and the dose each time you take your medication. 
Wear glasses if you need them.
If you have further questions regarding the use of 
this medication, consult a doctor or pharmacist.
4. Side effects
As with any medication, use of this medication may 
cause side effects in some users. Do not be alarmed 
by the list of side effects. You may not experience 
any of them.
Consult a doctor if the following side effects are 
prolonged or especially troublesome:
 Gastrointestinal discomfort, mild drowsiness.

Side effects:
Dry mouth, drowsiness, dizziness, headaches, 
spasms, blurred vision, stomach aches, sleep 
disorders, difficulty urinating, sweating, skin rash, 
sensitivity to sunlight, allergic reactions, indigestion, 
loss of appetite, tremors, muscle pain or weakness, 
movement and coordination disorders, tingling, 
changes in heart rate, palpitations, low blood 
pressure, ringing in the ears, hair loss, blood 
disorders such as anemia, fatigue, liver problems 
(which may cause yellowing of the skin or the eyes), 
chest pains, cough, phlegm in the chest – these 
may be caused by viscous secretions of the bronchi 
to the lungs, difficulty concentrating, irritability, 
depression, hyperactivity in children, confusion in 
the elderly.
Side effects and drug interactions in children 
and infants: Parents must inform the attending 
physician of any side effects and of any other 
medication being administered to the child!
If any of the side effects worsen, or if you experience 
any side effects not mentioned in this leaflet, consult 
a doctor or pharmacist.
Side effects may be reported to the Ministry of 
Health by clicking the link “Report of side effects 
resulting from the use of medications” on the 
homepage of the Ministry of Health website 
(www.health.gov.il), which will open an online 
form for reporting side effects.
5. How should the medication be stored?
Avoid poisoning! This medication, and all other 
medications, must be stored in a safe place out of 
the reach of children and/or infants. Do not induce 
vomiting unless explicitly instructed to do so by a 
doctor!
Do not use this medication after the expiry date 
printed on the package. The expiry date refers to the 
last day of that month.
Store at a temperature below 25°C.
After opening the bottle for the first time, the 
medication may only be used for 28 days, provided 
that it has not reached the expiry date. Write the date 
that the bottle was first opened On the package.
Even under the recommended packaging / storage 
conditions, medications may be kept for a limited 
period of time only. Please note the expiry date of 
the preparation! The expiry date refers to the last 
day of that month.
6. Additional information
In addition to the active ingredients, the 
preparation also contains the following inactive 
ingredients:
Sucrose, alcohol, methylparaben, propylparaben, 
citric acid, glycerin, sodium saccharin, sodium 
cyclamate, ponceau 4R, supra blue, black cherry, 
aroma cacao, purified water.
What does the medication look like and what are 
the contents of the package?
A bottle containing 115 ml clear syrup with a red 
color and a slight cherry scent.

Manufacturer and license holder:
Rekah Pharmaceutical Products Ltd., 30 Hamelacha 
Street, Holon.
This leaflet was reviewed and approved by the 
Ministry of Health in: June 2015.
Medication registration number in the national 
medication registry of the Ministry of Health:
11485-29581-00

تحدث  )قد  الحساسية  تسبب  قد  التي  ملغ(   ١( وبروبيلباربان 
التفاعلات متأخرًا(.

يحتوي هذا الدواء على كمية صغيرة من الكحول )ايثانول(. كل 
5 مل تحتوي على 20 ملغ من الكحول، )الكمية الاجمالية بـ١١٥ 
مل تحوي ٤٦٠ ملغ من الكحول بتركيز ٠.٤٨٪(. كذلك كل ٥ مل 

تحوي: ٢٣٠٠ ملغ سكروز و-١٢٠ ملغ صوديوم.
إذا قيل لك من قبل الطبيب ان عليك الامتناع عن استهلاك الملح، 
الطبيب  ابلغ  السكريات،  بعض  تحمل  عدم  لديك  أن  او  الكحول 

قبل تناول هذا الدواء.

٣. كيف تستعمل الدواء؟
إذا لم تكن متأكدًا، فافحص الأمر مع الطبيب أو الصيدلي. 

هذا الدواء غير مخصص للاولاد والرضع دون السنتين من 
العمر.

وصفة  يتوجب  سنوات:   ٦ حتى  السنتين  سن  بين  للاولاد 
طبيب لاعطائهم هذا الدواء.

الدواء  هذا  يُسوق  فوق،  وما  سنوات   ٦ سن  من  اولاد  لدى 
بدون وصفة طبيب ويُسلم على يد صيدلي فقط.

الجرعة الموصى بها في حالة عدم وجود تعليمات أخرى من 
الطبيب:

للاطفال، عمر ٢-6 سنوات: فقط حسب وصفة الطبيب! 
للاطفال، عمر ٦-١٢ سنة: 10-5 مل، ٣-٤ مرات في اليوم.

للكبار والاطفال ما فوق عمر ١٢ سنة: ٢٠- ١٠ مل، ٣-4 مرات 
في اليوم.

لا تتجاوز الجرعة الموصى بها. 
اذا لم يطرأ تحسن على حالتك الصحية خلال ٧ ايام فيجب 

مراجعة الطبيب.
اذا نسيت تناول الدواء في الوقت المطلوب، فيمُنع تناول جرعة 
واستشر  العادي  الوقت  في  المقبلة  الجرعة  تناول  مزدوجة. 

الطبيب.
يجب تناول الدواء اثناء الطعام مع الماء او الحليب.

القياس  بأداة  الدوائية  الجرعة  قياس  على  الحرص  يجب 
المرفقة مع العبوة.

إذا تناولت بالخطأ جرعة مفرطة أو إذا تناول طفل هذا الدواء 
خطأً، فتوجه فورا الى الطبيب او لغرفة الطوارئ في المستشفى 

مصطحباً عبوة الدواء. 
لا تتناول ادوية في العتمة: يجب تشخيص طابع الدواء والتأكد 
من الجرعة الدوائية في كل مرة تتناول فيها دواء. ضع النظارات 

الطبية اذا لزم الأمر ذلك.
الدواء، استشر  اذا كان لديك اسئلة اخرى تخص استعمال 

الطبيب او الصيدلي.

٤. الأعراض الجانبية
كما في كل دواء، فإن استعمال هذا الدواء قد يؤدي إلى أعراض 
قراءتك  عند  تنصدم  لا  الدواء.  متناولي  من  قسم  لدى  جانبية 

الأعراض الجانبية، قد لا تشكو من أي منها.
او  استمرت  اذا  الطبيب  مراجعة  يجب 

ضايقتك الاعراض الجانبية التالية:
نعاس  الهضمي،  الجهاز  في  الراحة  عدم  	

خفيف.
دوخة،  نعاس،  الفم،  جفاف  جانبية:  أعراض 
صداع، تشنجات، تشوش الرؤية، آلام في البطن، 
جلدي،  طفح  تعرق،  التبول،  في  صعوبة  أرق، 
صعوبة  حساسية،  الشمس،  لأشعة  حساسية 
في  آلام  )هزات(،  الشهية، رجات  فقدان  الهضم، 
الحركة  في  اضطرابات  ضعف،  أو  العضلات 
ضربات  معدل  في  تغيرات  وخز،  والتنسيق، 
في  طنين  الدم،  ضغط  انخفاض  خفقان،  القلب، 
مثل  الدم  في  مشاكل  الشعر،  تساقط  الأذنين، 
يمكن  )الذي  الكبد  في  مشاكل  تعب،  الدم،  فقر 
في  ألم  العينين(،  أو  الجلد  لاصفرار  يسبب  أن 
الصدر، سعال، بلغم في الصدر - وهذه يمكن أن 
تحدث بسبب لزوجة الإفرازات القصبية إلى الرئتين، صعوبة 
في التركيز، عصبية، اكتئاب، فرط النشاط لدى الاولاد، ارتباك 

لدى كبار السن.
الأطفال  لدى  الأدويه  بين  وتفاعلات  جانبيه  أعراض 
والرضع: على الأهل اعلام الطبيب المعالج بكل ألأعراض جانبية 

وكذلك بكل دواء اخر يتناوله الطفل! 
لاحظت  اذا  او  الجانبية،  الاعراض  احد  تفاقم  اذا 
في  المذكورة  غير  اخرى  جانبية  اعراض  وجود 
الصيدلي. او  الطبيب  استشارة  فعليك  النشرة،  هذه 

بواسطة  جانبية  اعراض  عن  الصحة  وزارة  ابلاغ  يمكن 
עקב  לוואי  תופעות  על  “דיווח  الرابط:  على  الضغط 
لموقع  الرئيسية  الصفحة  في  الموجود  תרופתי”  טיפול 
يصلك  الذي   )WWW.HEALTH.GOV.IL( الصحة  وزارة 

باستمارة للتبليغ عن اعراض جانبية.

٥. كيف يخزن الدواء؟
تجنب التسمم! يجب حفظ هذا الدواء، وكل دواء اخر، في مكان 
مغلق، بعيدا عن متناول أيدي الأولاد و/أو الأطفال وهكذا تتجنب 
التسبب  يمنع  الطبيب  من  واضحه  تعليمات  دون  من  التسمم. 

بالتقيؤ.
 )exp. date( الصلاحية  انتهاء  تاريخ  بعد  الدواء  تناول  ممنوع 
اليوم  إلى  ينسب  الصلاحية  انتهاء  تاريخ  العبوة.  على  الظاهر 

الأخير في الشهر.
.٢٥˚C يجب تخزين الدواء تحت درجة حرارة

يمكن استعمال الدواء حتى ٢٨ يوماً بعد فتح العبوة للمرة الاولى 
ولا يتأخر عن تاريخ انتهاء الصلاحية. يجب تسجيل تاريخ فتح 

القنينة على العبوة.
التخزين الموصى بها، تبقى   / التعبئة  حتى عند مراعاة تعليمات 
الأدوية صالحة لفترات محدودة فقط. حتى ولو ظلت في علبتها 
ملاحظة  الرجاء  الخزن.  تعليمات  بموجب  حفظها  وتم  الاصلية 
تاريخ  العبوة.  على  المدونة  المستحضر  صلاحية  انتهاء  تاريخ 

انتهاء الصلاحية يظهر اليوم الاخير لنفس الشهر.

٦. معلومات اضافيه
اضافة الى المواد الفعاله, فالدواء يحتوي كذلك على المواد 

الغير فعالة التالية:
Sucrose, alcohol, methylparaben, propylparaben, 
citric acid, glycerin, sodium saccharin, sodium
cyclamate, ponceau 4R, supra blue, black cherry, 
aroma cacao, purified water.

كيف يبدو الدواء وماذا تحوي العبوة:
رائحة  الاحمر ذو  باللون  نقي  قنينة تحوي ١١٥ مل من شراب 

خفيفة للكرز.

صاحب التسجيل والمنتج:
هملاخا  شارع  م.ض.  الأدوية  لصناعة  ريكاح 

30، حولون.
قبل  من  عليها  وصودق  فحصت  النشرة  هذه 

وزارة الصحة قي تاريخ ٠٦ / 2015.
الرسمي  الادوية  في سجل  الدواء  تسجيل  رقم 

في وزارة الصحة: ٠٠-٢٩٥٨١-٨٥-١١٤
النص  النشرة ورد  للتبسيط ولتسهيل قراءة هذه 
بلسان المذكر. مع هذا فالدواء معد لكلا الجنسين.  




